
GT I-DRIVE PRO, MARATHON, EXPERT FRAME PARTS LIST

Model Year 2003, 2002, 2001

ITEM GT PART # DESCRIPTION QTY
3 G32539 Eccentric, 68mm 1
6 G32540 Lock Ring 1
9 G00252 1

22 G18285 Main Pivot Cap Left 1
21 G18286 Main Pivot Cap Right 1
31 G22019 Shock Mount Threaded Top Hat 1
30 G31127 Shock Mount TI Bolt End Cap 1
29 G005563 Upper Shock Mount Washers (black) 2
13 G32541 Dog Bone Pivot Bolt Washer 2

4 G30650 Eccentric Bearing 65IDx80ODx7.5W 2
5 G30652 Bearing Retaining Ring 2

18 G28467 1
16 G22539 Drawn Cup Needle Bearing 2
12 G00307 Dog Bone Threaded Anchor Insert 1
17 G22199 Y2K Main Pivot Flange Bearing 2
10 8HW6IFB 4
11 G22002 1
15 with above 1
23 G00329 Main Pivot Bolt, 6x65mm 1
25 G00534 Bottom Shock Bolt, M6x35, SHCS 1
27 with above Bottom Shock Nut 6mm 1
26 with above Bottom Shock Washer, SS 1
28 G00556 Top Shock Bolt , Grade 12.9, 45mm 1

8 G03870 Lock Ring Bolt 3
7 with above Lock Ring Washer 3

20 G10738 Main Pivot O-ring Outer 2
19 G11856 Main Pivot O-ring Inner 2

not pictured G1CGKT10000 BB XCR BB CABLE GUIDE KT 1

Dog Bone 63.5mm

Main Pivot Pin 68mm

Bearing, IGUS 6x8x6, Dogbone
Pivot Bolt, 6mm Dogbone
M5 Nyloc Nut, SS, DIN985
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GT I-DRIVE 1.0 / 2.0 3.0 FRAME PARTS LIST

2003, 2002, 2001, 2000
GT PART # DESCRIPTION QTY NOTES

G1ECS120000 1 04' I-DRIVE 1.0 USES THE RACE 
G1ECB130000 6061 CUP AND BEARINGS 2 SERIES ECCENTRIC PARTS WITH
G1ECB110000 STEEL CUP AND BEARING 2 A 63mm SHELL WIDTH.

with above 2
with above Seal of Big Cup 1
with above Seal of Inner race 1
with above Eccentric Bearing (Ball Retainer) 2

G00478 1
G03870 3

with above 3
Eccentric, SET-UP DOT CB-0992 1

G00252 Bog Bone 63.5mm 1
8HW6IFB Dog Bone Bearing, NTA#102980604-10T 4
G22002 Dog Bone Pivot Bolt, 6 x 35 mm 1
G00307 Dog Bone Threaded Anchor Insert 1

G280482 Main Pivot Bearing NTA#102-980518 2
G22199 Main Pivot Flange Bearing NTA#102-980518 2
G28467 Main Pivot Pin 68mm 1
G32559 Main Pivot Cap Right 1
G30648 Main Pivot Cap Left 1
G00329 Main Pivot Bolt, 6x65mm 1
G00534 Bottom Shock Bolt, M6x35, SHCS 1

with above Bottom Shock Washer, SS 1
with above Bottom Shock Nut 6mm 1

G00556 Top Shock Bolt, Grade 12.9, 45mm 1
G005563 Shock Mount Washers 2
G31127 Shock Mount TI Bolt End Cap 1
G22019 Shock Mount Threaded Top Hat 1
G04008 Upper Shock Mount Bolt & Nut 1
G22157 2
G22241 Top Shock stud 35mm 1
G30651 Top Shock washer 2

G1CGKT10000 BB XCR BB CABLE GUIDE KT 1 For all model years

Eccentric, 73mm

SUJ2 Innet race

LockRing
LockRing Washer
LockRing screw m4x8 bhcs

For 2001 year 
For 2001 year 
For 2001 year 
For 2001 year 
For 2002 year

Top Shock nut M6 x 21 mm For 2003 year 
For 2003 year 
For 2003 year 
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GT I-DRIVE Ruckus 1.0 FRAME PARTS LIST

ITEM GT PART # DESCRIPTION QTY
1 G30628 Rear Triangle - GDH-D250DR 1
2 G32552 Front Triangle - GD2-D3500F 1
3 G1ECS120000 Eccentric, 73mm 1

3.1 G1ECB110000 6061 Big Cups 2
3.2 with above 2
3.3 with above Seal of Big Cup 1
3.4 with above Seal of Inner race 1
7 with above Eccentric Bearing (Ball Retainer) 2
4 G00478 1
5 G03870 3
6 with above 3
8 G30645 Dog Bone 70mm 1
9 2DHIDBUSH Dog Bone bearing 8x7.5 2

10 8HW6IFB Dog Bone bearing 6x6 2
11 G22221 1
12 G22002 1
13 G00307 1
14 G00025 3
15 3
16 G30647 1
17 G22539 Main Pivot Needle bearing, HJT-121L 2
18 G22199 Main Pivot Flanged Bearing 2
19 G11856 2
20 G10738 2
21 G18285 Main Pivot end cap - left 1
22 G18286 Main Pivot end cap - right 1
23 G30670 1
24 G32560 Main Pivot Spacer 2
25 G22222 2
28 G22240 Top Shock stud 40mm 1
26 G30651 Top Shock washer 2
27 G24006 Bottom Shock nut 6
29 G22225 Bottom Shock stud 3
30 G30655 shock eye, left 1
31 G30656 shock eye, right 1
32 G30657 1
33 G00069 Axle pinch bolt, 5X30mm right 2
34 G00070 Axle pinch bolt, 5X25mm left 1
35 G30658 Threaded nut bar 3
36 rear shock Fox Vanilla RC 7.5x2.0 1
37 G1DISC16000 Disc Brake Caliper mount 1
38 G00071 Caliper mount bolts M6x20mm 2
39 Rear hub 1
40 G30660 12mm Thur Axle 1
41 G30661 2
42 G30662 Rear axle cap 2
43 G00072 Rear axle bolt 2

SUJ2 Innet race

LockRing
LockRing Washer
LockRing screw m4x8 bhcs

Dogbone Pivot Bolt, frt m8x25
Dogbone Pivot Bolt, rear m6x25
Dogbone 5mm threaded anchor insert
Nut, m6x1 nyloc,ss
Dogbone washer, 6mm ID, 12mm OD, flat,SAE,SS
Main pivot pin 73.5

Oring inner 2-D21
Oring outer 2-D18

Main Pivot Bolt 6x70mm

Top Shock nut M6 x 25 mm

Derailer hanger

Axle positon chip

R U CKU S I-D R IV E 1 .0 / 2.0

3 .1 3.1 7 3.3 3.4

3 .2

7

3.3

3 .2

4

5/6

3

8 910

11

12 13

14 15

1617 17

18 1819 19

202021 222324 24

25 25

2626

27 27

28

29

30 31

32

33

34

35

37

38

40
41

42 42

43 43

14

15



GT I-DRIVE Ruckus 2.0

ITEM GT PART # DESCRIPTION QTY SUPPLER
1 1 ASTRO
2 1 ASTRO
3 G1ECS120000 1 TH

3.1 G1ECB110000 6061 Big Cups 2 TH
3.2 with abov e 2 TH
3.3 with abov e Seal of Big Cup 1 TH
3.4 with abov e Seal of Inner race 1 TH
7 with abov e Eccentric Bearing (Ball Retainer) 2 ATI
4 G00478 1 TH
5 G03870 3 TH
6 with abov e 3 TH
8 G30645 Dog Bone 70mm 1 ATI
9 2DHIDBUSH Dog Bone bearing 8x7.5 2 ATI

10 8HW6IFB Dog Bone bearing 6x6 2 ATI
11 G22221 1 ATI
12 G22002 1 ATI
13 G00307 1 ATI
14 G00025 3 ATI
15 3 ATI
16 G30647 1 ATI
17 G280479 Main Pivot Needle bearing, HJT-121L 2 ATI
18 G22199 Main Pivot Flanged Bearing 2 ATI
19 G11856 2 ATI
20 G10738 2 ATI
21 G18285 Main Pivot end cap - left 1 ATI
22 G18286 Main Pivot end cap - right 1 ATI
23 G30670 1 ATI
24 G32560 Main Pivot Spacer 2 ATI
25 G22222 2 ATI
28 G22240 Top Shock stud 40mm 1 ATI
26 G30651 Top Shock washer 2 ATI
27 G24006 Bottom Shock nut 6 ATI
29 G22225 Bottom Shock stud 3 ATI
30 G30655 shock eye, left 1 ATI

Rear Triangle - GDH-

Front Triangle - GD2-D3500F
Eccentric, 73mm

SUJ2 Innet race

LockRing
LockRing Washer
LockRing screw m4x8 bhcs

Dogbone Pivot Bolt, frt m8x25
Dogbone Pivot Bolt, rear m6x25
Dogbone 5mm threaded anchor insert
Nut, m6x1 nyloc,ss
Dogbone washer, 6mm ID, 12mm OD, flat,SAE,SS
Main pivot pin 73.5mm

Oring inner 2-D21
Oring outer 2-D18

Main Pivot Bolt 6x70mm

Top Shock nut M6 x 25 mm



31 G30656 shock eye, right 1 ATI
32 1 ATI
33
34
35
36 rear shock Fox Vanilla RC 7.5x2.0 1

Derailer hanger



RUCKUS I-DRIVE 1.0 / 2.0
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GT DHI FRAME PARTS LIST
QTY

ITEM GT PART # DESCRIPTION 1
1 Rear Triangle - 1
2 1
3 G1ECS120000 2

3.1 G1ECB1100006061 Big Cups 2
3.2 with above 1
3.3 with above Seal of Big Cup 1
3.4 with above Seal of Inner race 2
7 with above Eccentric Bearing (Ball Retainer) 1
4 G00478 3
5 G03870 3
6 with above 1
8 G22219 Dog Bone 73mm 2
9 2DHIDBUSH Dog Bone bearing 8x7.5 2
10 Dog Bone bearing 6x6 1
11 G22221 1
12 G22002 1
13 G00307 1
14 G00025 1
15 1
16 G30647 2
17 G22539 Main Pivot Needle bearing, HJT-121L 2
18 G22199 Main Pivot Flanged Bearing 2
19 G11856 1
20 G10738 1
21 G18285 Main Pivot end cap - left 1
22 G22203 Main Pivot end cap - right 1
23 G30670 1
24 Shock Fox RC 9.00x2.5 2
25 G22222 1
28 G22240 Top Shock stud 40mm 2
26 G30651 Top Shock washer 6
27 G24006 Bottom Shock nut 16mm 3
29 G22225 Bottom Shock stud 1
30 G30655 Shock eye, left 1
31 G30656 Shock eye, right 1
32 G30657 2
33 G00069 Axle pinch bolt,5x30mm right 1
34 G00070 Axle pinch bolt,5x25mm left 3
35 G30658 Threaded nut bar 1
36 Dot Eccentric marker CB-0992 1
37 G30659 Disc Brake Caliper mount 2
38 G00071 Caliper mount bolts M6x20mm 1
39 2CHG5001 Chain Retention Device MRP for DHI N/A
39* Component of chain retention device, MRP for DHI 1
40 Rear hub 1
41 G30660 12mm Thur Axle 2
42 G30661 2
43 G30662 Rear axle cap 2
44 G00072 Rear axle bolt 1
45 Bottom Bracket

Front Triangle - 
Eccentric, 73mm

SUJ2 Innet race

LockRing
LockRing Washer
LockRing screw m4x8 bhcs

Dogbone Pivot Bolt, FRT m8x25
Dogbone Pivot Bolt, rear m6x35
Dogbone 5mm threaded anchor insert 8X8
Nut, m6x1 nyloc,ss
Dogbone washer, 6mm ID, 12mm OD, flat,SAE,SS
Main Pivot Pin 73.5 mm

Main Pivot Oring inner 2-D21
Main Pivot Oring outer 2-D18

Main Pivot Bolt 6x70mm

Top Shock nut M6 x 25 mm

Derailer hanger

Axle positon chip
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